

● PRODUCT INTRODUCTION ●



□□	□□	
□□	□□□ □□& □□□□	
PP□□	□ □□	
□□	60mm □□□□	
□□	65 □□□□□□□□3 □□	
□□	□□□□□□□□ 3 □□□	
□□	□ o □□	
□□□	□ o □□□	
□□	□□□PU 3□□□□□	
□□□□	□□□□□□□□□□□□□□	
□□	350mm□□□□	
□□	3□□□□□□	
□□	□ □	
□□/□□	□□□ W i□tH	
	□□□ □ epth	
	□□□ H □	
	□□ □ W idth	
	□□ □ D epth	
	□□ □ H □	
	□□ W idth	
□□	1□ □/□	
□□□	0.22 /□□□□	
□□□□/pc□□	20GP	40□□
	110-130	300-320

● PARTS REFERENCE ●



WORKSHOP



● ENGINEERING CASE ●



OUR PHOTOS



CERTIFICATE

Test Report No. 2019040801771 Date: Apr 10, 2019 Page 1 of 1

Weight: 14.20kg

Sample Description: 170 mm x 170 mm x 1.200 mm (6.70 x 6.70 x 0.47 in)

Other Description: Chair with 400 mm x 1.000 mm x 1.000 mm (15.75 x 39.37 x 39.37 in)

Method: Puncture



Test Report



Test Report No. 2019040801772 Date: Apr 10, 2019 Page 1 of 1

Weight: 14.20kg

Sample Description: 170 mm x 170 mm x 1.200 mm (6.70 x 6.70 x 0.47 in)

Other Description: Chair with 400 mm x 1.000 mm x 1.000 mm (15.75 x 39.37 x 39.37 in)

Method: Puncture



Test Report



Test Report No. 2019040801773 Date: Apr 10, 2019 Page 1 of 1

Weight: 14.20kg

Sample Description: 170 mm x 170 mm x 1.200 mm (6.70 x 6.70 x 0.47 in)

Other Description: Chair with 400 mm x 1.000 mm x 1.000 mm (15.75 x 39.37 x 39.37 in)

Method: Puncture



Test Report



Test Report No. 2019040801774 Date: Apr 10, 2019 Page 1 of 1

Weight: 14.20kg

Sample Description: 170 mm x 170 mm x 1.200 mm (6.70 x 6.70 x 0.47 in)

Other Description: Chair with 400 mm x 1.000 mm x 1.000 mm (15.75 x 39.37 x 39.37 in)

Method: Puncture



Test Report



Test Report No. 2019040801775 Date: Apr 10, 2019 Page 1 of 1

Weight: 14.20kg

Sample Description: 170 mm x 170 mm x 1.200 mm (6.70 x 6.70 x 0.47 in)

Other Description: Chair with 400 mm x 1.000 mm x 1.000 mm (15.75 x 39.37 x 39.37 in)

Method: Puncture



Test Report



Test Report No. 2019040801776 Date: Apr 10, 2019 Page 1 of 1

Weight: 14.20kg

Sample Description: 170 mm x 170 mm x 1.200 mm (6.70 x 6.70 x 0.47 in)

Other Description: Chair with 400 mm x 1.000 mm x 1.000 mm (15.75 x 39.37 x 39.37 in)

Method: Puncture



Test Report



Test Report No. 2019040801777 Date: Apr 10, 2019 Page 1 of 1

Weight: 14.20kg

Sample Description: 170 mm x 170 mm x 1.200 mm (6.70 x 6.70 x 0.47 in)

Other Description: Chair with 400 mm x 1.000 mm x 1.000 mm (15.75 x 39.37 x 39.37 in)

Method: Puncture



Test Report



Test Report No. 2019040801778 Date: Apr 10, 2019 Page 1 of 1

Weight: 14.20kg

Sample Description: 170 mm x 170 mm x 1.200 mm (6.70 x 6.70 x 0.47 in)

Other Description: Chair with 400 mm x 1.000 mm x 1.000 mm (15.75 x 39.37 x 39.37 in)

Method: Puncture



Test Report



SHIPPING

A. □□□□□□□□□□□□

1*40HQ□□□15-25□□□□□2*40HQ□□□15-35□□□.....

B. EX □□□FOB □□□CIF□C&F□LC □□

□□□□□□□□□□

OUR SERVICE



Manager : Rachel

Whatsapp/Wechat:

0086-13590681820



E-mail:

rachel@new-city.cn